

TECTUM ACOUSTICAL PERFORMANCE

SOUND ABSORPTION COEFFICIENTS

	125	250	500	1000	2000	4000	NRC	MOUNTING	TEST REPORT
SOUND ABSORBING BLOCKS									
Panel Type									
24" o.c.	.36	.53	1.81	2.65	2.75	2.73			RAL - A86 - 89
32" o.c.	.45	.71	1.87	2.94	2.90	2.91			RAL - A86 - 88

Please click on the test number to view or download the actual test.